
 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 

 
 
 
 
 

STORMWATER POLLUTION 
PREVENTION PLAN 

 
 

 
 
 

LOWELL REGIONAL WASTEWATER UTILITY 
 
 
 

 
 
 
 

December 2019 
 

 
 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 

 

 
TABLE OF CONTENTS 

 
SWPPP REVISION HISTORY ............................................................................................ i 
CERTIFICATION BY MANAGEMENT ................................................................................ i 

1.0 INTRODUCTION ............................................................................................................... 1 
1.1 Purpose .................................................................................................................... 1 
1.2 Description of the Facility .......................................................................................... 1 
1.3 Pollution Prevention Team ........................................................................................ 2 

2.0 POTENTIAL STORMWATER POLLUTANT SOURCES ................................................... 3 
2.1 Drainage Mapping ..................................................................................................... 3 
2.2 Inventory of Potential Pollutant Sources .................................................................... 4 
2.3 Spills and Leaks ........................................................................................................ 5 
2.4 Non-Stormwater Discharges ..................................................................................... 5 
2.5 Quarterly Stormwater Visual Assessment ................................................................. 5 
2.6 Impaired Waters Monitoring ...................................................................................... 6 

3.0 STORMWATER CONTROLS MEASURES/SCHEDULES AND PROCEDURES .............. 7 
3.1 Introduction ............................................................................................................... 7 
3.2 Stormwater BMPs ..................................................................................................... 7 

3.2.1 Minimizing Exposure ..................................................................................... 7 
3.2.2 Spill Prevention and Response Procedures ................................................... 8 
3.2.3 Management of Runoff .................................................................................. 9 
3.2.4 Erosion and Sediment Control ....................................................................... 9 
3.2.5 Good Housekeeping .................................................................................... 10 
3.2.6 Preventative Maintenance ........................................................................... 10 
3.2.7 Quarterly Routine Facility Inspections ......................................................... 11 
3.2.8 Employee Training ....................................................................................... 12 
3.2.9 Other Controls ............................................................................................. 13 

3.3 Summary ................................................................................................................ 13 

4.0 ANNUAL REPORT .......................................................................................................... 15 

5.0 APPLICABLE STATE, TRIBAL OR LOCAL PLANS ...................................................... 16 

6.0 DOCUMENTATION OF PERMIT ELIGIBILITY ............................................................... 17 
6.1 Documentation of Permit Eligibility Related to Endangered Species ....................... 17 
6.2 Documentation of Permit Eligibility Related to Historic Places ................................. 17 

 

FIGURES  
Figure 1 – Site Location   

Figure 2 – Site Plan 

 

 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 
 

 

TABLE OF CONTENTS 

 

TABLES 
Table 1 – Pollution Prevention Team  

Table 2 – Potential Pollutant Sources 

Table 3 – Non-stormwater Discharge Assessment and Certification 

 

APPENDICES 
Appendix A – EPA NPDES Authorization and 2015 MSGP  

Appendix B – Quarterly Facility Inspection Report 

Appendix C – Quarterly Visual Assessment Report 

Appendix D – Annual Impaired Waters Monitoring 

Appendix E – Annual Non-Stormwater Discharge Assessment 

Appendix F – Annual Reporting Form 

Appendix G – Agency Correspondence 

Appendix H – Employee Training Records and Guidance Materials 

Appendix I – Significant Spills and Leaks Records 

 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 

i 
 

 
 

SWPPP REVISION HISTORY 

 

Date of Revision Plan Revisions 

May 2002 Initial SWPPP developed to comply with 2000 MSGP 

December 2008 Updated SWPPP to comply with 2008 MSGP 

August 2015 Updated SWPPP to comply with 2015 MSGP 

January 2016 Revised Impaired Waters Monitoring to be specific with 
EPA Regulations and Investigated off-site drainage pipes 

December 2019 Pollution Prevention Team updated to reflect staffing 
adjustments;  

 
 

CERTIFICATION BY MANAGEMENT 

 
I certify under penalty of law that this document and all attachments were prepared 
under my direction or supervision in accordance with a system designed to assure that 
qualified personnel properly gathered and evaluated the information contained therein. 
Based on my inquiry of the person or persons who manage the system, or those 
persons directly responsible for gathering the information, the information contained is, 
to the best of my knowledge and belief, true, accurate, and complete. I am aware that 
there are significant penalties for submitting false information, including the possibility of 
fine and imprisonment for knowing violations. 
 
 
 
 
 
 
         
Name (Printed) 





 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 

1 
 

1.0 INTRODUCTION 

1.1 Purpose 

This Stormwater Pollution Prevention Plan (SWPPP) has been prepared for the Clean 
Water Facility (the Facility), also known as Duck Island, owned and operated by the City 
of Lowell Regional Wastewater Utility (LRWWU) in Lowell, Massachusetts. The plan 
describes the management practices and controls that are implemented at this Facility to 
reduce pollutants in stormwater. This plan has the full approval of the Facility 
management in terms of committing the necessary resources to fully implement the plan. 

Industrial facilities, including wastewater treatment plants, are regulated under the 
NPDES Multi-Sector General Permit for Stormwater Discharges Associated with 
Industrial Activities (MSGP) issued by EPA on June 4, 2015. The Facility was currently 
authorized to discharge stormwater under the 2008 MSGP and the authorization is 
automatically continued until coverage is granted under the 2015 MSGP. As an existing 
authorized discharger, the Facility is required to update and recertify the SWPPP and 
submit a Notice of Intent (NOI) to EPA. The Facility submitted a NOI on September 2, 
2015. Upon receiving the authorization for coverage, a copy of the authorization and the 
MSGP will be included in Appendix A. The SWPPP must be signed and dated by an 
individual having responsibility over the overall operation of the Facility. The certification 
is included on page ii.  

The MSGP and the authorization to discharge expire on June 4, 2020. If the permit is not 
reissued or replaced prior to the expiration date, it will be administratively continued and 
remain in force and effect. If the permit is reissued, a new NOI will most likely have to be 
submitted, and the SWPPP may have to be modified to comply with the requirements of 
the new permit. 

1.2 Description of the Facility 

The Facility occupies a 16.7-acre site on the Merrimack River in Lowell, as shown in 
Figure 1. The site is bounded by the Merrimack River to the south and east, by the First 
Street Boulevard (Route 110) to the north and west, and by a condominium complex to 
the southwest. The Town of Dracut is located immediately to the northeast. The Facility 
provides treatment for combined wastewater and stormwater flows, and septage from 
the City of Lowell and the Towns of Dracut, Tewksbury, Chelmsford, and Tyngsboro, 
and also hauled waste. The average dry weather design flow is 32 million gallons per 
day (mgd), and the peak flow design capacity is 112 mgd. 

The Facility provides secondary treatment using the activated sludge process, 
incorporating preliminary screening, primary settling, secondary aeration and settling, 
and chlorination. The treated effluent discharges to the Merrimack River via an outfall 
equipped with two diffusers. The secondary treatment system was designed to treat a 
flow of twice the maximum dry weather flow. Flows greater than the design capacity 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 
 

2 

bypass the secondary system following primary treatment and are chlorinated and 
discharged to the river. 

The primary sludge is thickened in gravity thickeners, septage in septage tanks, waste 
activated sludge (WAS) in a thickened waste activated sludge (TWAS) tank, and hauled 
waste in hauled waste tanks.  All the sludge and wastes are pumped to a centrifuge and 
then dewatered.  The dewatered sludge cake is collected in containers and trucked to a 
composting or landfill facility for final disposal. The sludge processing is located indoors 
and is not exposed to stormwater. The grit and screenings are collected in containers for 
disposal.  Containers drain into an adjacent trough and catch basin. This trough and 
catch basin are tied into a process drain and routed to the plant influent.  Debris from 
catch basin cleanings throughout the City of Lowell are now collected in containers that 
are stored at the City of Lowell Dump.  The Facility includes an administration building, 
laboratory, maintenance garage, engineering building, and odor control facilities. 

LRWWU maintains and inspects the entire City of Lowell’s sewer and drainage systems 
on a daily basis.  Ensuring that the system runs properly and that there is no cross 
contamination. LRWWU video tapes, inspects, and repairs/replaces each 
sewer/drainage system that is in need on a day-to-day basis.  Construction equipment 
and materials are stored on the Facility at the far north corner.  The equipment is used 
and inspected daily, and the materials are constantly being used and replaced with new 
materials.   

1.3 Pollution Prevention Team 

The pollution prevention team (PPT) is responsible for the implementation, maintenance, 
and revision of the SWPPP. In addition, the PPT is responsible for maintaining control 
measures and taking corrective actions where required. The Facility team members and 
their assigned responsibilities are listed in Table 1.  



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 
 

3 

2.0 POTENTIAL STORMWATER POLLUTANT SOURCES  

2.1 Drainage Mapping 

Stormwater runoff from approximately 7.5 acres of the site is discharged directly to the 
Merrimack River through the facility storm drain or it infiltrates into the ground. The 
7.5-acre portion of the site consists of grass and shrubs, paved areas, roofs, and other 
impervious surfaces.  The remaining 9.2-acre area consists of open tanks and buildings 
and other areas that are connected to the plant influent. As a result, stormwater runoff 
from the 9.2-acre portion of the site does not discharge to the Merrimack River prior to 
being treated with the wastewater influent. The site drainage is shown in Figure 2, which 
includes the following:  

• Areas that do not generate stormwater discharges to the Merrimack River 
 
• Location of stormwater outfalls and monitoring points 
 
• Boundaries of the stormwater drainage areas 
 
• Stormwater flow patterns 
 
• Facility and municipal storm drain system 

 
• Facility process drain 
 
• Structural stormwater controls (catch basins) 
 
• Location of surface waters 
 
• Buildings, roadways and other structures 
 
• Facility property boundary 

 
• Locations of porous pavement/concrete 

 
• Locations of green roofs 

 
• Location of rainwater tank 

 
• Location of silt fence/hay bales 

 
• Location of areas of infiltration, drainage swale, and bio-retention pond 
 
• Location of potential pollutant sources 

 
There are two active (Outfalls 001 and 005), two capped/inactive (Outfall 002 and 003), 
and one removed (Outfall 004) stormwater outfalls located at the Facility. Stormwater 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 
 

4 

runoff from the areas where most industrial activities occur is routed to the plant influent 
through the process drain and treated with wastewater before being discharged to the 
Merrimack River. Outfalls 002 and 003 are disconnected from the facility storm drain and 
therefore, are inactive. All outfalls are identified in Figure 2 and a summary of the 
outfalls is provided below. 

Outfall Description 
001 
002 
003 
004 
005 

48-in RCP 
12-in RCP (Capped/Inactive) 
12-in RCP (Capped/Inactive) 
Removed 
12-in RCP 

 

Figure 2 also shows the drainage areas within the Facility for each outfall, along with 
areas of direct overland runoff (i.e. without storm drains).  Outfall 001 also receives 
off-site drainage from Route 110.  Listed below are the drainage areas along with the 
outfall that each area drains to.  DA-001 along with off-site drainage, drains to Outfall 
001.  Outfall 002 has been capped and is currently inactive, therefore the runoff from 
DA-002 drains to a large grass area and then infiltrates into the ground.  Also, since 
Outfall 003 has been capped and Outfall 004 has been removed, the runoff from DA-003 
and DA-004 has been connected to a plant drainage system that ultimately ends up 
flowing back into the plant influent wetwell.  As shown in Figure 2, the DA-003 and DA-
004 shaded area indicates the entire area at the Facility that drains directly back into the 
Facility’s wastewater treatment process.  This wastewater is treated and then discharged 
back into the Merrimack River.  Run-off from DA-005 flows to a drainage swale and then 
to a bio-retention pond.  Located in this bio-retention pond is an over-flow catch basin.  If 
the bio-retention pond fills up with stormwater, this stormwater will flow into the over-flow 
catch basin and then will discharge out of Outfall 005.  This will only occur during a very 
long, heavy storm.  No discharge has been inspected from the Outfall 005 in the past 3 
years. 

Drainage Area Outfall Description 
DA-001 
DA-002 
 
DA-003 
DA-004 
DA-005 

001 
002 (capped/inactive) 
 
003 (capped/inactive) 
004 (removed) 
005 

48-in RCP 
Flows to a large grass area and then infiltrates 
into the ground. 
Flows directly to the plant influent. 
Flows directly to the plant influent. 
12-in RCP 

 

2.2 Inventory of Potential Pollutant Sources 

Potential stormwater pollutant sources are industrial materials and activities that are or 
could be exposed to stormwater. Areas where industrial materials and activities have 



 
Stormwater Pollution Prevention Plan 
Lowell Regional Wastewater Utility 
December 2019 
 

5 

been exposed to stormwater within the last three years must be documented. The 
summary of the industrial materials and activities is provided in Table 2. For most 
materials at the site, there is no likelihood of exposure under normal operations. For 
some, however, there could be a spill or leak when they are delivered.  All chemicals 
used for the wastewater treatment process and their delivery areas are located in DA-